CERTIFIED MATERIAL TEST REPORT
FOR ASTM A563, GRADE A HEAVY HEX NUTS

FACTORY : DATE: APR.27.2013
ADDRISSS :
CHINA MEG LOT NUMBER:
CUSTIMER: BRIGHTON-BEST INTERNATIONAL (TAIWAN) INC
HNTY: 30.600MPCS P NUMBER: MILL

FART NO: 318360

SAMPLE SEZE + ACL D ASME BIR. 18, 28 — 93
SIZE: 1L 1/74-T(PLN)

STEEL PROPERT TS

STEEL GRADL: Clp45 S5 3hmn HEAT NLMBER:
UHEMISTRY SPEC: Uk [ 00 Pnsx100 [P sxlonds w1000
0, Bamax | O, 30min 0. DSnax |0, 15max

TEST:

0.44 0.64 0.017 0.004
DIMENSTONAL INSPPECTIONS SPECTFTCATION: ASME ZANST BIR, 2. 2-87 (R1Y9yw)
CIARACTERISTTOS TEST METHOD SPECIETED ACTUAL RESULT ACC, REI
etk el e Ao Rk ok e AR R AOROR Rtk R otk ool ook kR AGR N HOR ol Rl el R iRk R Rk ook R
WIDTH AfF 1.938"-2.000" 1.948"-1.972" 32 0
WIDTH A/C 2.209"-2.309" 2.2250.2.266" 32 0
TIUREAD ASME B, 1-02 2B PANSED X 0
NETGHT 1.187"-1.251" 1.198"-1.210" 32 0
MAR K PASSED 100 0
MECHANTCAL PROPERTIES: SPECIFICATION: ASTM ARG GEA
CHARACTERISTICS TEST METIHID SPEGILFTED ACTUAL RESULT A, REJ.
Fodok Ak i Ak ks Aok Aok Ak s Aok R Aotk dokoRd ok Aokl Aok i ol R bRk Aokl ik dokoR ol dokaoidok R ok ek
JIARDNESS ASTM [N 08 Win Bes-(C32 Max HEB 88-89 i 0
PROOE LIAD ASTM PROB-07 MIEN 100000 PsI 100000PSI 3 0

ALL O TESTS 1N ACUOKRDANCE  WITH  THE METIODS  PRESCRIED 1N THE  APPLICABLE
ASTN OR SAE SPECIFICATION, WE CERTIFY THATTIS DATA IS5 A THLE REPRERENTATION OF



